

SGS**Test Report**

YUNG TERN INDUSTRIAL CORP.
2F, NO. 20, LANE 161, SEC. 2, DU HSIN RD.,
PANCHIAO CITY, TAIPEI HSIEN, TAIWAN

Report No. : CE/2004/70935
Date : 2004/07/14
Page : 2 of 2

Test Result

PART NAME NO.1 : LT.GRAY PLASTIC PELLETS

Test Item (s):	Unit	Method	MDL	Result			
				No.1			
PBBs(Polybrominated biphenyls)(CAS NO:67774-32-7)	%	With reference to 83/264/EEC. Analysis was performed by GC/MS/ECD or HPLC/DAD/MS.	0.0005	N.D.			
PBBEs(PBDEs)(Polybrominated biphenyl ethers)	%	With reference to 83/264/EEC. Analysis was performed by GC/MS/ECD or HPLC/DAD/MS.	0.0005	N.D.			

Test Item (s):	Unit	Method	MDL	Result			
				No.1			
Chromium VI (Cr+6)	ppm	As per US EPA 7196A and US EPA 3060A.	2	N.D.			
Cadmium (Cd)	ppm	ICP-AES after as per EN 1122, method B:2001 or other acid digestion.	2	N.D.			
Mercury (Hg)	ppm	ICP-AES after as per US EPA 3052 or other acid digestion.	2	N.D.			
Lead (Pb)	ppm	ICP-AES after as per US EPA 3050B or other acid digestion.	2	27.3			

NOTE: (1) N.D. = Not detected (<MDL)
(2) ppm = mg/kg
(3) MDL = Method Detection Limit

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification, and jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the Company. 此報告係根據本公司之檢驗報告所製成之文件，其內容僅供參考，不得作為其他用途。本公司之檢驗報告，其內容僅供參考，不得作為其他用途。此報告之內容，如有任何錯誤，本公司概不負責。本報告之內容，如有任何錯誤，本公司概不負責。

0703859

台灣檢驗科技股份有限公司

No. 136-1 Wu Kang Road, Wuku Industrial Zone, Taipei County, Taiwan / 台北縣五股工業區吳五路136-1號

1 (886) 21 2290-3336

1 (886) 21 2239-3337

www.sgs.com.tw

Member of SGS Group Société Générale de Surveillance